
Page 1 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 1 of 319 
 

 

Minutes of the 764th meeting of the State Level Expert Appraisal Committee held on 

19thJanuary 2024 through Video Conference (VC) on National Informatics Centre (NIC). 

The agenda of the present meeting was mailed to expert Committee in advance and a Video 

conference meeting on NIC was organised in this regard on 19th January 2024 at 13.30 hrs.  

The 764th meeting of the State Level Expert Appraisal Committee (SEAC) was held online by 

Video conferencing on 19th January 2024 at 13.30 hrs. Following members joined the meeting:  

1.  Shri Akshay Kumar Saxena, Chairman, SEAC  

 
 
 
 

2.  Dr. S. C. Pant, Vice Chairman, SEAC 
[...]

Page 60 of 319 
 

Others ( Flue gas 

Scrubber) 

0.5 To ETP 

Process gas Scrubber 0.03 To ETP 

RO1 3.56 To ETP 

Total Industrial waste 

water  
10.02  

Total [A + B] 10.77KLD  

 

Justification in case of increase/ drastic reduction in wastewater generation than 

water Consumption:  

 

It is requested to note that we have considered worst case scenario for the grouping 
product for water consumption & wastewater generation also. Total Industrial water 
consumption: 24.41 KLD and Total Industrial wastewater generation: 10.02 KLD. 
There will be no increase/drastic reduction in wastewater generation than water 
Consumption. 
➢ The water consumption in domestic activity is 0.8 KLD and 0.75 KLD of wastewater will 

be generated which will be further treated in STP. 
➢ Considering worst case scenario, the unit will utilize 10.26 KLD water in Process and 

3.13 KLD wastewater will be generated which is less than the water consumption due to 
the drying loss which will be sent to concentrated and dilute stream ETP for further 
treatment.  

➢ The unit will utilize 4 KLD water in Boiler and 0.4 KLD boiler blowdown will be generated 
which is less than the water consumption due to the heat loss which will be further 
treated in dilute stream ETP.  

➢ The unit will utilize 4.07 KLD water in Cooling tower and 0.4 KLD cooling tower 
blowdown will be generated which is less than the water consumption due to the water 
loss which will be sent to dilute stream ETP for further treatment.  

➢ The unit will utilize 0.52 KLD water in scrubber (Flue gas scrubber-0.5 KLD, Process gas 
scrubber-0.02) and 0.529 KLD wastewater (Flue gas scrubber-0.50 KLD, Process gas 
scrubber-0.03) will be generated which is slightly more than water consumption as the 
wastewater will also contain the scrubbed material. Flue gas scrubber wastewater will be 
treated in dilute stream ETP and Process gas scrubber wastewater will be treated in 
ATFD.   

➢ The unit will utilize 17.82 KLD water in RO-1 and 14.26 KLD permeate will be generated 
which will be utilized in boiler and process (Boiler-4 KLD, Process- 10.26 KLD). 3.56 KLD 
RO reject will be treated in dilute stream ETP. 

➢ The unit will collect 11.01 KLD wastewater in dilute stream of ETP followed by RO-2 and 
8.80 KLD RO-2 permeate will be generated which will be reused in industrial process. 
The RO-2 reject of 2.21 KLD will be treated in ATFD. 

 
Comments:  

PP has submitted the above wastewater generation which is calculated considering the 

worst case scenario and in no case the wastewater generation shall not exceed the same 

which is found satisfactory. 

 

17)  SIMPLIFIED WATER BALANCE DIAGRAM  



Page 61 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 61 of 319 
 

 

Note: Considering the worst-case scenario, the maximum wastewater generation 

from all processes is estimated to be 3.13 KLD. 2.06 KLD, forming a concentrated 

stream which will be treated in Concentrated streamETP. The diluted stream forming 

1.07 KLD wastewater will be treated in Dilute Stream ETP. 

18)  BREAKUP OF WASTE WATER DISPOSAL (DOMESTIC & INDUSTRIAL BOTH) 

Sr.no. Quantity KLD Facility 

1 2.06 
Process wastewater will be treated in house primary ETP 

(concentration stream ETP) and sent in ATFD. 

2 2.0 
Washing wastewater will be treated in house primary ETP 

(concentration stream ETP) and sent in ATFD. 

3 0.03 
Process gas scrubber wastewater will be treated in house 

primary ETP (concentration stream ETP) and sent in ATFD. 

4 0.75 
Domestic wastewater will be treated in STP and treated water will 

be reused in greenbelt development. 

5 0.40 
Cooling tower blowdown wastewater will be treated in house 

primary ETP (Dilute stream ETP) and sent in RO-2. 

6 0.50 
Flue gas scrubber wastewater will be treated in house primary 

ETP (Dilute stream ETP) and sent in RO-2. 

7 3.56 
RO-1 Reject wastewater will be treated in house primary ETP 

(Dilute stream ETP) and sent in RO-2. 

8 0.4 
Boiler blowdown will be treated in dilute steam of ETP and sent in 

RO-2. 

9 1.07 Process gas wastewater will be treated in house primary ETP 



Page 62 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 62 of 319 
 

(Dilute stream ETP) and sent in RO-2. 

Tota

l 

10.77  

 

Comments for Domestic Effluent: 

➢ Domestic wastewater generation shall not exceed 0.75 KL/day for proposed project and 

it shall be treated in STP. It shall not be disposed off through soak pit/ septic tank. 

Treated sewage shall be utilized for gardening and plantation purpose within premises 

after achieving on-land discharge norms prescribed by the GPCB 

 

Comments for Industrial Effluent: 

Management of Industrial effluent shall be as under: 

 

Concentrated Stream (4.09 KLD) 

➢ Total 4.06 KLD high concentrated stream shall be generated from process (2.06 KLD) & 

washing (2 KLD) shall be segregated and shall be treated in concentration Stream ETP-1 

followed by ATFD alongwith Process gas scrubber ( 0.03 KLD) and ATFD condensate 

(5.08KLD) shall be treated alongwith with dilute stream ETP-2. 

 

Dilute Stream (5.93 KLD): 

➢ 11.01 KLD industrial effluent generated from cooling tower (0.4 KLD), Flue gas scrubber 

(0.5 KLD), RO-1 reject (3.56 KLD), Boiler (0.4 KLD), process (low COD) (1.07 KLD), 

alongwith  ATFD Condensate (5.08 KLD) shall be treated in ETP-2 followed by RO-2. 

RO-2 reject (2.21 KLD) shall be sent to ATFD and RO-2 Permeate (8.8 KLD) shall be 

reused in industrial process. 

➢ Thus there shall be no discharge of any industrial effluent into an environment like drain, 

land etc and shall maintained Zero Liquid Discharge (ZLD).  

19)  MECHANISM AND METHODOLOGY OF STREAM SEGREGATION  

Segregation of streams will be carried out at the source itself. Wastewater will be 

segregated into low-concentrated streams including cyanide wastewater streams and high-

concentrated streams.  

The stream segregation is done considering the worst-case scenario, where the maximum 

wastewater generation from all processes is estimated to be: 

 

For Concentrated stream: 

• 3.13 KLD. Among this, the wastewater generated during the initial two product washing 

stages is expected to amount to 2.06 KLD, forming a concentrated stream. This 

concentrated stream will be treated in the Concentrated Stream Effluent Treatment 

Plant (ETP). Furthermore, the third product washing stage is likely to produce dilute 

wastewater, with a quantity of 1.07 KLD. This dilute effluent stream will be treated in the 



Page 63 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 63 of 319 
 

Dilute Stream ETP. 

• 2 KLD from washing and 2.06 KLD concentrated stream from the process will be 

collected in the collection tank. Then it will be taken to a neutralization tank where 

chemicals will be added to neutralize the stream and also to precipitate waste material 

from it. Then it will be taken to the settling tank where sludge separation will be done. 

The supernatant from the settling tank will be taken to a holding tank in which process 

scrubber wastewater 0.03 KLD and RO-2 reject 2.21 KLD will be added, then a total of 

6.30 KLD wastewater will be fed to ATFD where it will be converted to solid form which 

will be disposed to TSDF site and condensate will be treated in dilute stream ETP. 

 

For Cyanide wastewater stream:  

• Whenever the unit manufactures Vat Pink R product having sodium cyanide as one of 

the raw materials, the wastewater generation will be 0.49 KLD only which contains 

traces of cyanide. For this, the unit will have provision to treat this wastewater first by 

oxidation with sodium hypochlorite in an alkaline condition in an Oxidation tank 

separately provided with the concentrated stream, thereafter the wastewater will be sent 

to ETP and maintain Zero liquid discharge.   

For Dilute stream 

• 5.08 KLD condensate from ATFD, 1.07 KLD dilute stream from the process, 0.4 KLD 

boiler blow down, 0.4 KLD cooling tower blow down, 3.56 KLD RO-1 reject, 0.5 KLD 

from flue gas scrubber and 0.75 KLD domestic wastewater will be collected in collection 

cum neutralization tank where chemicals will be added to neutralize wastewater and to 

form precipitate of waste present in wastewater. Then after it will be taken to the primary 

Clariflocculator where the sludge will be separated. Supernatant from the primary 

settling tank will be taken to PSF and ACF. Effluent from ACF will be treated in RO-2. 

RO-2 permeate - 8.80 KLD will be reused in the industry. This unit will maintain Zero 

liquid discharge. 

20)  STP AND/OR ETP SPECIFICATION AND DESIGN AND ITS CAPACITY 

Details of Sewage Treatment Plant Units 

Sr. No. Name of the units No. of Unit Capacity of unit 

1.  Collection Tank  2 1 KL 

2.  Aeration tank 1 1 KL 

3.  Settling tank 1 1 KL 

4.  Holding tank 2 1 KL 

5.  Pressure sand filter 1 0.2 m3/hr 

6.  Activated carbon filter 1 0.2 m3/hr 

 



Page 64 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 64 of 319 
 

 

 

Name of the Units Capacity No. of Units 

Collection tank 3 KL 2 

Oxidation Tank* 1 KL 1 

Neutralization tank 2 KL 1 

Settling tank 2 KL 1 

Holding tank 3 KL 2 

Collection cum Neutralization 
tank  

6 KL 2 

Primary Clariflocculator 4 KL 1 

Pressure sand filter 1.5 m3/hr 1 

Activated carbon filter 1.5 m3/hr 1 

ATFD 1.5 m3/hr 1 

RO-2 1.5 m3/hr 1 

Note: *The oxidation tank will be installed only in case when unit will manufacture Vat Pink 

R product in which oxidation will be carried out by Sodium Hypochlorite.  

 

Particulars Volume 



Page 65 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 65 of 319 
 

Capacity 1.5 (m3/hr) 

Quantity of Effluent to be evaporated 6.36 (kl/day) 

Working hours per day 4.5 hrs 

MOC Mild steel 

Heat requirement 20596055.24 Kcal. /Hr. 
 

21)  TREATABILITY OF WATER  

w/w from 
Quantity 

(KL/day) 

pH TSS (mg/l) TDS (mg/l) COD (mg/l) 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Process 

Wastewate

r  

(To Conc. 

Stream 

ETP) 

2.06 3 5 1000 1500 30000 40000 40000 
5000

0 

Washing 2 6 7 250 300 15000 30000 20000 
3000

0 

Composite 

of 

composite  

stream 

ETP 

4.06 5 6 631 909 22611 35074 30148 
4014

8 

 

w/w from 
Quantity 

(KL/day) 

pH TSS (mg/l) TDS (mg/l) COD (mg/l) 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

After Conc. 

Stream 

ETP 

4.06 8 9 250 350 9000 15000 12000 
1600

0 

Process 

gas 

Scrubber 

0.03 8 9 100 200 4000 4500 1000 2000 

RO-2 

Reject 
2.21 7 9 50 100 6000 8000 250 500 

Composite 

to ATFD 
6.3 7 9 178 260 7914 12464 7755 

1040

2 

 

w/w from 
Quantity 

(KL/day) 

pH TSS (mg/l) TDS (mg/l) COD (mg/l) 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

Lower 

value 

Higher 

value 

ATFD 

Condensat

e 

(To Dilute 

Stream 

ETP) 

5.08 6.5 7.0 36 52 1583 2493 1551 2080 



Page 66 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 66 of 319 
 

Cooling 

Tower 

Blowdown 

0.40 7.5 8.5 80 100 4000 5000 60 80 

Boiler 

Blowdown 
0.4 7.5 8.5 40 50 4000 4500 60 80 

RO1 reject 3.56 6.0 7.0 300 400 3000 4000 100 200 

Flue gas 

Scrubber 
0.50 6.0 7.0 800 1000 2500 3000 100 200 

Process 1.07 4.0 5.0 200 300 6000 8000 8000 
1000

0 

Composite 

effluent 
11.71 6.0 7.0 150 300 2000 4000 1000 2000 

After PST 11.71 6.0 7.0 90 180 1200 2400 600 1200 

After SST 11.71 6.0 7.0 75 150 800 1600 400 800 

RO 

Permeate 
8.8 6.0 7.0  <10  <150  <250 

 
 

22)  SUMMARY OF WATER USE AND REQUIREMENT OF FRESH/REUSED WATER 

Summary of water requirement Quantity 

KLD 

Remarks 

Total water requirement for 

the project (A) 
26.35 

 

Quantity to be recycled (B) 9.40  

Total fresh water requirement 

(C) 
16.95 

 

Ensure Total water requirement = Recycled water + Fresh water  

i.e. A = B + C  
 

23)  REUSE, REDUCE, RECYCLE RECOVERY MEASURES ADOPTED 

a) Reduce 

Sr. No. Item Quantity % percentage 

-- -- -- -- 

 

b) Reuse 

Sr. No. Item Quantity % percentage 

1 Water from ETP 8.80 KLD 33.39 % 

2 Water from STP 0.6 KLD 2.27 % 

 

c) Recycle 

Sr. No. Item Quantity % percentage 

-- -- -- -- 
 

24)  FLUE GAS EMISSION  

Sr. 
no. 

Source of 
emission 

With 
Capacity 

Stack 
Height 
(meter

) 

Type of 
Fuel 

Quantity 
of Fuel 

 

Type of 
emission
s i.e. Air 

Pollutants 

Air Pollution Control 
Measures 
(APCM) 



Page 67 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 67 of 319 
 

1 
Boiler 

(1 TPH) 
30 m 

Briquettes 
or 

Indonesian 
coal 

4.43 
MT/Day 

or 
2.49 

MT/Day 

SPM 
SO2 
NOx 

Multi-Cyclone 
separator followed by 
bag filter followed by 

water scrubber 

2 
HAG 

(2 lakh 
kcal/hr) 

30 m 

Briquettes 
or 

Indonesian 
coal 

1 MT/Day 
or 

0.72 
MT/Day 

SPM 

SO2 

NOx 

Multi-Cyclone 
separator followed by 

water scrubber 

3 
D.G. Set 
(1X100 
KVA) 

11m Diesel 25 Lit/hr 

SPM 
NOx 
CO2 
HC 

-- 

 

Comments:  

➢ The proposed fuel to be used is approved fuel for the requirement of the heat energy 

and proposed the Air pollution Control measures and stack height so as to achieve 

the emission norms prescribed by the competent authorities are found satisfactory.  

25)  PROCESS GAS EMISSION 

Sr 
No 

Specific Source of 
emission 

(Name of the 
Product & 
Process) 

Type of 
Emissio

n 

Stack/ 
Vent 

Height 
(meter

) 

Air Pollution Control Measures 
(APCM) 

1 
Reactor vessel of 

VAT Golden Yellow 
GK 

HCl, VOC 11 

Dual condenser system (water + 
brine) followed by common Dual 
scrubbing system (water + Alkali) 

followed by activated carbon 
column 

2 
Reactor vessel of 

VAT Golden Yellow 
RK 

Br2, VOC 11 

Dual condenser system (water + 
brine) followed by common Dual 
scrubbing system (water + Alkali) 

followed by activated carbon 
column 

3 
Reactor vessel of  

Vat Pink R 
SO, HCl, 

VOC 
11 

Dual condenser system (water + 
brine) followed by common Dual 
scrubbing system (water+ Alkali) 

followed by activated carbon 
column 

4 
Reactor vessel of  

Vat Violet 2R 
 

Br2, 
H2SO4, 
VOCs 

11 

Dual condenser system (water + 
brine) followed by common Dual 
scrubbing system (water + Alkali) 

followed by activated carbon 
column 

5 
Tray Dryer  

(2 Nos) 
VOCs 11 Activated carbon column 

6 
Baby pulveriser 

(3 Nos) 
SPM 11 Bag filter 

 

Comments:  



Page 68 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 68 of 319 
 

➢ The proposed Air pollution Control measures and stack height so as to achieve the 

emission norms prescribed by the competent authorities are found satisfactory.  

26)  FUGITIVE GAS EMISSION  

S
r. 
N
o. 

Source Probable 
Pollutant  
Emission 

Control Measures/ APCM 

1 

Handling of raw 

materials in storage 

area 

Air 

pollutant 

(PM) 

i) Provision of exhaust ventilation 

ii) Provision of PPE. 

iii) Provision of Job rotation to reduce 

exposure. 

2 

Flange joints of 

pipeline, pump & 

motors 

Air 

pollutant 

(VOC) 

i) Routine & periodic inspection to check 

leakage. 

ii) Preventive maintenance, Follow SOP 

for maintenance. 

iii) Pumps & motors will be mechanical seal 

type. 

iv) LDAR program will be followed. 

v) Provision of Flange guard. 

3 

Solid raw material 

transferring to 

reactor 

Air 

pollutant 

(PM) 

Hopper will be provided with powder transfer 

system. 

4 

Liquid raw material 

transferring to 

reactor 

Air 

pollutant 

(VOC) 

Feeding of liquid raw material will be carried 

out by closed pipeline and mechanical 

sealpump. 

5 
Loading /unloading 

at storage area 

Air 

pollutant 

(VOC) 

Unloading through pipeline totank in a close 

system. 

 

Comments: 

The air pollution control measures proposed for fugitive gas emission are found satisfactory.  
[...]
7.5 MT 7.5 MT 03 63 Sq meter  

200 ltr 
Tank  

0.87x 
0.58 

0.50 75 drum  15 MT 18 MT 02  42 Sq meter  

 
 
Comments: 

SEAC has examined it w.r.t.to total monthly production, maximum products, manufactured 

per month, the total raw material required, weekly storage requirement of each raw material, 

their mode of storage, their compatibility (flammability, corrosive, toxic), area needed by each 

raw material, one week storage of finished goods. Area adequacy, from overall safety 

perspective, has been provided in proposal and is satisfactory. 

12)  GREEN BELT CONDITIONS AND MEASURES ALONG WITH AREA:  

Total Plot area (Sq 
meter)  

Total Green belt area 

(Sq meter) 

% of Greenbelt  

5631.95 Inside: 1126.39 Sq.m  

Outside: 6000 sq.m  

Inside: 20% 

Outside: 106.53 

 

Details of copy of permission letter of concern GIDC/ Panchayat/etc. for greenbelt 

development (in case of greenbelt development outside the premises:  

Approximately 6000 m2 area green belt development already done outside our premises in 

collaboration with another plant facility situated at Bavla(Survey No.47 & 48 paiki sub plot 

no.1 village Lodriyal, Taluka-Sanad, Ahmedabad) inside the GIDC estate. 

Comments: 

➢ The PP shall develop green belt [1126.39 Sq m (20 %) inside plant premises + 6000 Sq 

m (106.53 %) at Bavla (Outside plant premises) = Total:  7126.39 Sq. m.) i.e. 126.83 % 

of total plot area] as submitted before SEAC.  Green belt shall be developed with native 

plant species that are significant and used for the pollution abatement as per the CPCB 

guidelines. It shall be implemented within 3 years of operation phase in consultation with 

GPCB. 

13)  EMPLOYMENT GENERATION:  

Permanent Contractual  Total 

200 220 420 
 

14)  SOURCE OF WATER SUPPLY WITH QUANTITY AND PERMISSION (DETAILS OF 

CGWA IF BOREWELL 

a) Source of water supply: GIDC Supply 

b) Total Fresh water quantity (KLD): 80.67 KLD 

http://w.r.t.to/


Page 119 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 119 of 319 
 

c) Permission of concerned authority (Name and quantity (in KLD): we have obtained 

the fresh water supply permission from GIDC Naroda.  

Comments: 

PP has obtained permission from GIDC Supply for procurement of water which is found 

satisfactory.  

15)  WATER CONSUMPTION RELATED DETAILS WITH COMMENTS 

Sr. 
No. 

Particulars 

Water consumption 
Quantity (KLD) 

Remark  

Existing* 
Propose
d 

Total 

1 Domestic 2.5 14.5  17 FW 17 KLD 

2 Gardening  - 4 4 FW 4 KLD 

3 Industrial         

  a) Process  2.5 10.5 13.0 FW 13 KLD 

  b) Cooling & Chilling 2.5 10 12.5 FW 8.67 + TW 3.83KLD 

  c) Boiler 5.0 25 30.0  FW 30 KLD 

  d) Scrubber Media 0 5 5 FW 5KLD 

  e) Washing  12.5 - 12.5 TW 12.5 KLD 

  f) Other  0 2.5 2.5 FW 2.5 KLD 

Sub Total (a + b + c +d+e+f) 22.5 53 75.5 FW 59.67 + TW 15.83 
KLD 

Total (1 +2+3) 25 71.5 96.5  
FW 80.67 + TW 15.83 
KLD 

Note: *Existing water consumption quantity is as per CCA issued vide letter no. 

GPCB/ABD/ND/CCA-45(15)/ID- 11178/508627 dated 31/05/2019 

Comments:  

PP has submitted the above water consumption which is calculated considering the worst 

case scenario and in no case the water requirement shall not exceed the same which is 

found satisfactory. 

16)  WASTE WATER GENERATION AND DISPOSAL  

Sr. 
No
. 

Particulars Waste water generation Quantity (KLD) 

Existing* Proposed Total 

1 Domestic 1.5 12.32 13.82 

2 Industrial    

 a) Process  2.5 10.5 13 .0 

 b) Cooling & Chilling 00 5 5 

 c) Boiler 1.5 2 3.5 

 d) Scrubber  0 5 5 

 e) Washing  12 - 12 



Page 120 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 120 of 319 
 

 f) Other  0 2.5 2.5 

 Sub Total (a + b + c +d+ e) 16 25 41 

 Total (1 +2+3) 17.5 37.32 54.82 
Note: Existing Waste water generation quantity is as per CCA issued vide letter no. 
GPCB/ABD/ND/CCA-45(15)/ID- 11178/508627 dated 31/05/201 

 
Justification in case of increase/ drastic reduction in wastewater generation than 
water Consumption:  
Evaporation loss in Boiler & cooling tower bring this change. Out of total  96.5 water 
consumption in industrial component 34 KLD water is lost due to evaporation losses . 
 

Comments:  

PP has submitted the above wastewater generation which is calculated considering the 

worst case scenario and in no case the wastewater generation shall not exceed the same 

which is found satisfactory. 

17)  SIMPLIFIED WATER BALANCE DIAGRAM  

 

18)  BREAKUP OF WASTE WATER DISPOSAL (DOMESTIC & INDUSTRIAL BOTH) 

Sr. Quantity Facility 

15.83  KLD

RO Permeate

Loss: 0.5 KLD Loss: 7.5 KLD Loss: 26.5 KLD

 

 
 

 

RO permeate 15.83  KLD

RO permeate 32  KLD

 

Water consumption 96.5KLD 
(FW 80.67  + 15.83 TW)

Industrial 75.5  KLD

(FW 59.67 + TW 15.83 )

Domestic  
FW 17 KLD  

Process  
FW 13 KLD

Cooling 
12.5 KLD

( FW 9.17 + TW 3.33) 

MEE 15.22 KLD 
(Process water 13  KLD + 2.22 

KLD RO Reject )

ETP 55.51 KLD
(MEE Condensate 13.69  KLD + washing 12 KLD  +  Cooling 5 KLD + Scrubber Media 5 KLD + other 2.5 KLD + Boiler 3.5 KLD + 

Domestic 13.82 KLD   )
ETP Consist of primary, seconday & tertiary treatment

32 KLD RO permeate 
Dischrged into CETP 

MEE 
Condensate 
13.69  KLD 

RO 50.05 KLD 

RO Reject 2.22  KLD 
to MEE 

HTDS 
13  KLD

5.46 KLD 
ETP 

Sludge 

Scrubber Media 
FW 5 KLD

Other 
FW 2.5 KLD  

Boiler 
FW 30  KLD

Washing  
TW 12.5KLD  

MEE  salt
1.53 KLD 

12 KLD 

13 KLD 

5  KLD 5 KLD 2.5  KLD 3.5 KLD 
13.82 KLD 

Gardening  
FW 4 KLD  

RO Reject 2.22 KLD



Page 121 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 121 of 319 
 

no.  KLD  

1 

 

13.82  Domestic Effluent will be treated into ETP along with industrial effluent.  

2 41  ➢ Total HTDS 15.22 (Process waste water 13 KLD + RO reject 2.22 KLD) 
will be treated in MEE followed by stripper and MEE condensate (13.69 
KLD) will be sent to ETP. 

➢ Total LTDS waste water 55.51 KLD (MEE condensate 13.69 KLD 
+Washing 12 KLD + Boiler 3.5 KLD + cooling 5 KLD + Scrubber 5 KLD 
+ others 2.5 KLD + Domestic 13.82 KLD) will be treated in ETP. 

➢ ETP treated water sent to RO for further treatment. 32 KLD RO 
permeate will be sent to CETP of M/s. Naroda Enviro Project Ltd. for 
further treatment and final disposal into deep sea. And remaining RO 
permeate (15.83 KLD) will be reused in utilities & washing and RO 
Reject (2.22 KLD) will be sent to MEE. 

 

Comments for Domestic Effluent: 

Domestic wastewater generation shall not exceed 13.82 KL/day for proposed project 

and it shall be treated in ETP. It shall not be disposed off through soak pit/ septic 

tank. 

Comments for Industrial Effluent: 

1. Management of Industrial effluent shall be as under: 

✓ Concentrated Stream (13_KLD) 

➢ 13 KLD, High TDS stream generated from process shall be treated in-house 

MEE  and MEE condensate shall be further treated in ETP alongwith dilute 

stream.   

✓ Dilute Stream  (41.82 KLD): 

➢ 55.51 KLD industrial effluent from generated from washing (12 KLD), cooling (5 

KLD), scrubbing media (5 KLD), other (2.5 KLD), boiler blow down (3.5 KLD) 

alongwith domestic wastewater (13.82KLD) and shall be treated into  ETP 

followed by RO and RO reject shall be treated in in-house MEE and RO 

permeate (32 KLD) shall be discharged into CETP- NEPL, Naroda only after 

complying with the inlet norms of CETP prescribed by GPCB to ensure no 

adverse impact on Human Health and Environment 

19)  MECHANISM AND METHODOLOGY OF STREAM SEGREGATION  

Segregation and evaporation of High TDS effluent in Multiple Effect Evaporation (MEE 

& VTFD):  

High TDS effluent is collected separately thought oil grease in neutralization tank. Neutral 

with caustic lye or Sulphuric acid. Neutralized effluent transfer to equalization tank through 

settling tank. Dedicatedly Collected High COD effluent will be fed to the solvent stripper. The 



Page 122 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 122 of 319 
 

solvent will get distilled, condensed & collected. The solvent recovered from the stripper shall 

be sold to approve vendors. 

The dilute stream with low COD & High TDS fed in to the MEE. The output Low COD (<6000 

ppm COD) from MEE will be sent to the existing ETP for further biological treatment followed 

by RO system. 

The Concentrated stream will be fed to the Agitated Thin Film Dryer to get the Solid 

Powder.The concentrated effluent coming from Multi effect evaporator will be fed in to 

Agitated Thin Film Dryer where total TDS will concentrate to dry Powder. 

The low conc. stream of effluent from the plants is collected in Main Collection Tank through 

underground pipeline/tanker. The collected effluent is pumped to Oil and Grease Trap for the 

removal oil and grease as emulsion. The water from oil and grease tank is collected in 

Equalization cum Neutralization Tank. The water is equalized with diffused air and 

neutralized with caustic Lye & Sulphuric acid. The Alum, Lime & polyelectrolyte solution is 

added as a coagulant & flocculating agent and water is pumped to Primary Settling Tank. 

The solids separated in the Primary Settling Tank are removed from the bottom and 

collected in Sludge Sump & dried in Filter press. 

The supernatant water from Primary Settling Tank goes to Aeration Tank for Biological 

Degradation. The aeration tank is having activated sludge process with having the diffusers. 

There is COD reduction is approx. 80% in Aeration Tank. The treated effluent is sent to the 

Secondary Settling Tank. There is a provision of recycling of sludge and wasting of sludge in 

Sludge Sump from Secondary Settling Tank. 

The supernatant water is collected in Intermediate Storage Tank for tertiary treatment. The 

tertiary treatments consist of Pressure sand Filter and Activated Carbon Filter. The water 

from tertiary treatment is collected in underground final discharge tank and pumped to 

common effluent treatment plant (CETP-NEPL) 



Page 123 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 123 of 319 
 

 

CONCENTRATED 
EFFLUENT FROM PLANT

COLLECTION TANK MEE SALT SENT TO LAND FILLING SITE

DRAIN TO CETP

ZLD SCHEME
(SOLVENT STRIPER , MEE, AFTD)

RO FEED TANK
WEAK EFFLUENT 

FROM PLANT
ETP PLANT

(PRIMARY, SECONDARY AND TERTIARY) RO PLANT
PERMEATE

REJECT RO 
FEED TO MEE

REUSE WATER 
(COOLING TOWER, 

FLUSHING, 
WASHING)

MEE CONDENSATE

ETP CAPACITY : 60 KL PER DAY (EXISTING
RO PLANT CAP : 70 KL PER DAY (PROPOSED)
ZLD (SOLVENT STRIPER ,MEE, AFTD) ; 40 KL (PROPOSED) 

CONCENTRATED 
EFFLUENT FROM PLANT

COLLECTION TANK MEE SALT SENT TO LAND FILLING SITE

DRAIN TO CETP

ZLD SCHEME
(SOLVENT STRIPER , MEE, AFTD)

RO FEED TANK
WEAK EFFLUENT 

FROM PLANT
ETP PLANT

(PRIMARY, SECONDARY AND TERTIARY) RO PLANT
PERMEATE

REJECT RO 
FEED TO MEE

REUSE WATER 
(COOLING TOWER, 

FLUSHING, 
WASHING)

MEE CONDENSATE

ETP CAPACITY : 60 KL PER DAY (EXISTING
RO PLANT CAP : 70 KL PER DAY (PROPOSED)
ZLD (SOLVENT STRIPER ,MEE, AFTD) ; 40 KL (PROPOSED) 

High TDS effluent is collected separately thought oil grease in neutralization tank. Neutral 

with caustic lye or Sulphuric acid. Neutralized effluent transfer to equalization tank through 

settling tank. From equalization tank feed to a seven effect MEE having first two stages as 

falling film evaporator and final five stages as forced circulation stages. The Calendria for 

these stages is filled with Titanium Tubes to enhance life of the equipment. After evaporation 

of water from the effluent the suspended solids from the final stage are feed to VTFD 

(vertical thin film dryer) to separate salts. MEE salt stored in hazardous waste storage area. 

After dry MEE Salt will be sent to TSDF sites through dumper. Evaporation MEE/VTFD 

condensate will be sent to conventional biological treatment system for further treatment. 

 

20)  STP AND/OR ETP SPECIFICATION AND DESIGN AND ITS CAPACITY 



Page 124 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 124 of 319 
 

Sr. 
No
. 

Description Nos. Size (m x m x m) 
Capacity 

(m3) 

1 
Inlet Chamber 

02 
1.0 x 1.0 x 1.3 (0.3 

F.B.) 
2.0 

2 Collection Tank-1 01 1.88 x 1.81 x 3.65 12.49 

3 Collectiontank-2 01 2.49 x 2.16 x 3.0 16.13 

4 Collection Tank-Etp 01 5.25 X 3.3 X 1.87 27 

5 
Equalization Tank Cum   
Neutralization Tank 

02 
2.5 x 2.5 x 3.0 15 

6 Oil & Grease Chamber 03 1.0 x 1.0 x 1.0 3 

7 Flash Mixer 01 1.0 X 1.0 X 1.0 1 

8 Flocculati0n Tank 01 1.5 X 1.5 X 2.0 3.4 

9 Primary Settling Tank 01 2.5 X 2.5 X 3.7 20 

10 Aeration Tank 01 8.5 X 8.7 X 5.5 370 

11 Secondary Settling Tank 01 3.8 X 3.8 X 3.7 46 

12 Intermediate Holding Tank 01 4.0 X 2.0 X 3.5 24 

13 Dual Media Filter 01 0.75 Dia X 1.5 5 m3\hr 

14 
Final Discharge Tank 

01 
10. 5x 4.6 x 3.0 
8.0 x 3.0 x 3.0 

120 
60 

15 Sludge Sump 01 2.0 x 1.5 x 3.0 7.5 

16 Filter Press 01 - 21 plates 
 

21)  TREATABILITY OF WATER  

Sr. 
No. 

Parameters ETP Inlet Outlet of ETP 
Inlet Norms 

(CETP) 

1. pH 5.0-9.0 6.0-8.0 6.5 -8.5 

2. COD (mg/l) 40000  2000 2000 

4. TDS (mg/l) 120000  10000 10000 

5. TSS (mg/l) 5000  120 150 

6. NH4-N (mg/l) 600  45 50  
 

22)  SUMMARY OF WATER USE AND REQUIREMENT OF FRESH/REUSED WATER 

Summary of water requirement Quantity 

KLD 

Remarks 

Total water requirement for 

the project (A) 

96.5  

Quantity to be recycled (B) 15.83 12.5 KLD treated water is reused 

washing,  3.83 KLD treated water is 

reused in Cooling.  

Total fresh water requirement 

(C) 

80.67  

Ensure Total water requirement = Recycled water + Fresh water  

i.e. A = B + C  
 

23)  REUSE, REDUCE, RECYCLE RECOVERY MEASURES ADOPTED 

a) Reduce 

Sr. No. Item Quantity %  percentage 

- - - - 
 

b) Reuse 

Sr. No. Item Quantity % percentage 

1 Water reused 15.83 16.40 



Page 125 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 125 of 319 
 

 
c) Recycle 

Sr. No. Item Quantity %  percentage 

- - - - 

- 

24)  FLUE GAS EMISSION  

Sr. 
No. 

Plant Fuel 
Stack 
Height 

(m) 
APCM 

Type 
of 

Polluta
nt 

Permissib
le 

Existing* 

1 
Boiler-I  
(3 TPH) 

Agro 
waste 40(Comm

on Stack) 

Multi 
Cyclone+ 
Bag Filter 

PM 
SO2 
NOx 

150 
mg/Nm3 
100 ppm 
50 ppm 

2 
Boiler-II  
(2.5 TPH) 

Natural 
gas 

3 
Thermic Fluid 
Heater 
(2 Lac K Cal/Hr) 

LDO 12 
Adequate 

stack 
height 

4 
D.G. Set  
(1250 KVA x 1 
Nos) 

HSD 11 

Acoustic  
enclosur

e and 
Adequate 

Stack 
Height 

Proposed  

4 
D.G. Set  
(1250 KVAx 1 Nos) 

HSD 11 

Acoustic  
enclosur

e and 
Adequate 

Stack 
Height 

PM 
SO2 
NOx 

150 
mg/Nm3 
100 ppm 
50 ppm 

Note: * Existing flue gas emission stacks is as per CCA issued vide letter no. GPCB/ABD/ND/CCA-

45(15)/ID- 1178/508627 dated 31/05/201 

Comments:  

➢ The proposed fuel to be used is approved fuel for the requirement of the heat energy 

and proposed the Air pollution Control measures and stack height so as to achieve 

the emission norms prescribed by the competent authorities are found satisfactory.  

25)  PROCESS GAS EMISSION 

Sr. 
No. 

Stack Attached To Stack 
Height 

(m) 

Type of 
Pollutant 

Permissible 
Limit 

APCM 

Existing 
1 Incinerator (500 Lit/Hr) ** 30 PM 

SO2 
NOx 

150 mg/Nm3 
40 mg/Nm3 

25 mg/Nm3 

Alkali Scrubber 

Note: ** We have removed the Incinerator. 
We a have already intimated the same in our vide letter no: - DCAL/CCA/2020 did: - 
20/01/2020 & DCAL/CPCB -GPCB /2020 Did: -27/01/2020 at SPCB Offices. 

After Proposed expansion  



Page 126 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 126 of 319 
 

Sr. 
No. 

Stack Attached To Stack 
Height 

(m) 

Type of 
Pollutant 

Permissible 
Limit 

APCM 

1 MPP-1 
15 
 

VOCs - 

Central Exhaust 
Alkali/ HCL 
scrubber 

system with 
Activated 

granular carbon 
tower 

2 MPP-2 
 

15 
VOCs - 

Central Exhaust 
Alkali /HCL 
scrubber 

system with 
Activated 

granular carbon 
tower 

3 MPP-3 15 
H2S 
HCl 
Cl2 

20   mg/Nm3 
20 mg/Nm3 
5 mg/Nm3 

Central Exhaust 
Alkali scrubber 

system with 
Activated 

granular carbon 
tower 

 

Comments:  

➢ The proposed Air pollution Control measures and stack height so as to achieve the 

emission norms prescribed by the competent authorities are found satisfactory.  

26)  FUGITIVE GAS EMISSION  

Sr
. 

N
o. 

Sourc
e 

Probable 

Pollutant 

Emission 

Control Measures/ APCM 

As example given below.  

1 Solvent storage tank Air pollutant 

(VOC) 

➢ Carry out work place area monitoring 

to find out concentration level in 

ambient airClose handling system. 

➢ Provision of breather valve cum 

flame arrester. 

2 Solvent 

recovery 

system 

Air pollutant 

(VOC) 

➢ Solvent recovery system with steam 

condensation system 

➢ Pumps    &    motors  areMechanical 

seal type. 

3 Handling of 

raw material 

bags in 

storage area 

Air pollutant 

(PM) 

➢ Provision of exhaust 

ventilation 

➢ Provision of PPE. 

➢ Provision of Job rotation to reduce 

exposure. 



Page 127 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 127 of 319 
 

4 Flange joints of 

pipeline, pump 

& motors 

Air pollutant 

(VOC) 

➢ Routine&periodic inspection to check 

leakage. 

➢ Preventive maintenance, Follow 

SOP for maintenance. 

➢ Pumps & motors will be mechanical 

seal type. 

➢ LDAR program will be followed. 

➢ Provision of Flange guard. 

5 Solid raw material 

transferring to 

reactor 

Air pollutant 

(PM) 

➢ Hopper will be provided with powder 

transfer system. 

6 Liquid raw 

material 

transferring to 

reactor 

Air pollutant 

(VOC) 

➢ Feeding of liquid raw material will be 

carried out by closed pipeline and 

mechanical sealpump. 

7 Loading 
/unloading 

at storage area 

Air pollutant 

(VOC) 

➢ Unloading through pipeline totank in 
a close system. 

 

Comments: 

The air pollution control measures proposed for fugitive gas emission are found satisfactory.  

27)  HAZARDOUS PROCESSES AND ITS SAFETY MEASURES  

Types of process Safety measures including Automation 

Chlorination ➢ Chlorine Emergency Kit will be procured and kept ready at process 

site. 

➢ Safety Shower and eye wash will be provided in process area 

➢ HCl Detectors will be placed at suitable locations. Vacuum system 

will be in place to capture HCl and transferred to water scrubber. 

Regular work place monitoring will be carried out. 

➢ Do not touch damaged containers or spilled material unless wearing 

appropriate protective clothing 

➢ Circulation of cooling water / chilling water in jacket of reactor. 

➢ Provision of pressure gauge and pressure release valve having 

capacity2.0 bar which will be below than reactor hydraulic pressure. 

➢  Provision of rupture disk. 

➢  Dosing of chemicals will be controlled by flow meters and is value. 

➢ End of Toxic vapour release line will be connected with alkali tank 

➢ A provision of life save kit containing oxygen mask is mandatory 

requirement to person whom are working near process area. So in 

case of any emergency first aid treatment shall be given 

immediately. 

- 



Page 128 of 319 

 

764th meeting of SEAC-Gujarat, Dated 19.01.2024 

Page 128 of 319 
 

28)  SOLVENT MANAGEMENT  

Sr. 
No. 

Solvent Input Recovery Loss 
Solvent Recover 

(%) 

1 
Iso Propyl 
Alcohol (IPA) 

42.1 38.9 3.2 92.42 

2 Acetone 104.5 95.6 8.9 91.46 

3 Methanol 19.0 16.6 2.5 86.94 

4 Acetonitrile 20.4 17.9 2.5 87.60 

5 
Methylene Di 
Chloride 
(MDC) 

6.6 4.7 1.9 71.47 

6 MIBK 3.3 2.2 1.1 67.67 

7 
Methyl Ethyl 
Ketone 
(MEK) 

38.8 37.4 1.3 96.62 

8 Hexane 32.5 24.4 8.1 75.00 
 

29)  VOC EMISSION AND MITIGATION MEASURES FOR ACHIEVING MAXIMUM SOLVENT 

RECOVERY AND MINIMUM VOC GENERATION 

➢ Adequate dust collector will be installed for control of fugitive emission during loading of raw 
material and product. Condensers will be provided to trap VOC.  

➢ All the rotating equipment like pumps will be installed with Mechanical Seals to arrest any sort 
of emissions VOC detectors will be installed at various places to identify any fugitive 